



Test Report

No. SH7038585/TX

Date: May 7, 2007

Page 1 of 2

YIZHENG SHANYI TARPAULIN CO., LTD

The Following sample(s) was/were submitted and identified by the client as

Sample Description : One sample of pvc cutting in white for tent

Country of Destination : U.S.A.

Test Performed : Selected test(s) as requested by applicant

* * * * *

Sample Receiving Date : APR. 26, 2007

Test Performing Date : APR. 28, 2007

Test Result(s) : For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Ltd.

Joseph Zha (Account Executive)

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SHTX 1075484

SGS-CSTC Shanghai Technical Service Co., Ltd. | 1/F, 3rd Building, No.889, Yishan Road, Shanghai, China 200233 | t (86-21)54644550*2801 | f (86-21)64958763 | www.cn.sgs.com
Shanghai Branch Textile Laboratory. | 中国·上海·宜山路889号3号楼1层 | 邮编:200233 | t (86-21)54644550*2801 | f (86-21)64958763 | e sgs.china@sgs.com

Member of the SGS Group (SGS SA)

Test Result

Flammability Test for Wall & Top Materials for Camping Tentage Products
(CPAI-84:1995; Section 6)

As Received Specimen	Damaged Length (mm)		After-flame time (second)		Flaming debris or flaming broken (Yes or No)	
	Lengthwise	Widthwise	Lengthwise	Widthwise	Lengthwise	Widthwise
(1)	110	128	0	0	No	No
(2)	100	120	0	0	No	No
(3)	102	110	0	0	No	No
(4)	112	115	0	0	No	No
Average	112		0		-	

Requirements

1. Damaged Length

Fabric weight (g/sq.m.)	Average maximum (mm)	Specimen maximum (mm)
More than 340	115	255

- No specimen shall have an after-flame time of more than 4 seconds.
- Average after-flame of all specimens shall not exceed 2 seconds.
- Portions or residues that break or drip from the test specimens shall not continue to flame after they reach the floor of the test cabinet.
- Lightweight Fabric Mass Loss Criteria: Any wall or top material with a mass of less than 100 g/sq.m will be considered acceptable if the mass loss during the test is no greater than 5 percent of the original test specimen mass, regardless of the damaged length measurement.
- This requirement includes:
 - specimens that were unleached and unweathered
 - specimens that were leached but unweathered
 - specimens that were weathered but unleached.

Comment

The submitted sample meets the requirement perscribed in CPAI-84:1995 Section 3: clause 3.2 in "As Received" states.

Remarks

1 The fabric weight of sample is 519 g/sq.m.

According to CPAI-84:1995 Section 6 procedure, submitted sample must be do the full test which include: as receive, after leached and after weathered. The incomplete method is based on the client's special request and is a deviation from the legitimate procedures. It is recommended to test full procedure.

End of Report

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SHTX 1075916